Deluxe by rockford

Deluxe by rockford

PARTS CATALOGUE

1911 HARRISON AVENUE « ROCKFORD, ILLINOIS 61101




FIGURE

NUMBER

;—-gmmﬂmmpwmr—-
o -

11A
12
124
13
13A
14
14A
15
15A
16
17
17A
178
18
19
20
21
22
227
22B

CONTENTS

DESCRIPTION
ENGINE
Crank Case

Cylinder
Crank Shaft

- Cran_k Case Cover

Transmission

Clutch

Change Shaft and Shift Drum
Kick Starter

Carburetor (Chibi)
Carburetor (Tora)

Magneto

BODY

Frame ~ Tools (Chibi)

Frame (Tora)

Front Fork and Handle Bar (Chibi)
Front Fork and Handle Bar (Tora)
Rear Frame and Rear Cushion {Chibi)
Rear Frame and Rear Cushion (Tora)
Front Wheel (Chibi)

Front Wheel (Tora)

Rear Wheel (Chibi)

Rear Wheel (Tora)

Foot Rest and Brake Pedal

Fuel Tank and Seat (Chibi)

Fuel Tank and Seat (Chibi Deluxe)

Fuel Tank, Seat, Air Cleaner & Tools (Tora)

Air Cleaner (Chibi)

Exhaust System

Control System

Handle Bar Grips

Head and Tail Lamp (Chibi Deluxe)
Head and Tail Lamp (Tora)

Head and Tail Lamp (Tora Deluxe)




ISVIINVHD — L I4NDI4




e

REF.  PART
NO. NUMBER
1 2110 3200
1 077 11504
2 2130 3200
2 076 11504
3 2181 3200
4 07 6303 01
5 07 6001 01
6 07 6302 01
7 09090 104
8 09090 101
9 09090 105
10 09057 101
11 07 6005 01
12 2121 3200
13 0311 0640
14 0311 0655
15 0311 0625
16 225 34301
17 1763 5000
18 0311 0510
19 227 34301
20 2145 3200
21 0311 0614
22 221 34301
22 221 34401
23 09066 103
24 09066 104
25 0311 0620
26 09056 102
27 2133 3200

800

800

200

200

200
200

FIGURE 1 - CRANK CASE

(C430 - C435 CHIBI: C440 ~ C445 TORA)

DESCRIPTION

Crank Case L.H,
Crank Case L.H,
Crank Case R.H.
Crank Case R.H.
Crank Case Gasket
Ball Bearing #6303
Ball Bearing #6001
Ball Bearing #6302
Qil Seal #17287
Qil Seal #12227
Qil Seal #20307

6 X 10X 10 B Dowel
Ball Bearing #6005

Cylinder Stud 6 X 111 mm

Screw 6 X 40 mm
Screw 6 X 55 mm
Screw 6 X 25 mm
Switch Cover

Switch Cover Packing
Screw 5 X 10 mm
Switch Wire Grommet
Bearing Holder
Screw 6 X 14 mm
Rotary Valve Cover
Rotary Valve Cover
O Ring #100

O Ring #23

Screw 6 X 20 mm
Screw 6 X 20 mm
Drive Shaft Bushing

QUANTITY REQUIRED

C430
CHIBI

C435
CHIBI
DELUXE

C440
TORA

C445
TORA

DELUXE

P T L I A I e I e e L - i I T L ol ol o o B

[T I S R S R 2 R s 22 I S S B S ol o S e A i B
bt e ) Bt Bed = f G0 e hed QO R ] et O G b G R = DN ] e ]

fud pdt (J7 fed = = ] ) e e OO0 b B W B U e B DN = ]



S YIANITAD — Z 3UNOId

09€10L# |elies alojag

09E10L# felIas oy



801

800

800

201

FIGURE 2 -~ CYLINDER

(C430 - C435 CHIBI: C440 - C445 TORA)}

DESCRIPTION

Cylinder -
- Before Serial 701360
Cylinder -

After Serial 701360
Cylinder .
Cylinder Base Gasket
Cvylinder Head
Cvlinder Head
Cvylinder Head Gasket
Cylinder Head Nuis
6 mm Plain Washers
Gasket -

Before Serial 701360
Gasket -

After Serial 701360
NGK B~7S5 Spark Plug

Added After Serial 701360

REF. PART
NO. NUMBER
1 1121 3220
1 002 11501
1 002 11504
2 1143 3200
3 1111 3210
3 014 11504
4 1141 3210
S 1115 5000
6 0411 0613
7 1142 5000
737 11501
8 1781 3210
9 100 12000
10 0431 0615
11 0222 0600

200

6 X 26 Bolt
6 mm Washers
6 mm Nuts

QUANTITY REQ UIRED

C435 445
C430 CHIBI C440 TORA
CHIBI DELUXE TORA DELUXE
1 - - -
1 1 - -
- - 1 1
1 1 1 1
1 1 - -
- - 1 1
1 1 1 1
4 4 4 4
4 4 4 4
1 - - -
1 1 1 1
1 1 1 1
2 2 2 2
2 2 2 2
2 2 2 2



1dVHS)INVH) — € 3HNDId




FIGURE 3 - CRANK SHAFT

(C430 - C435 CHIBI: C440 - C445 TORA)

QUANTITY REQ UIRED

*Interchangeable

C435 C445
REF. PART ‘ : C430 CHIBI C 440 TORA
NO. NUMBER DESCRIPTION CHIBI DELUXE TORA DELUXE
1 046 11501 800 *Crankshaft Complete -
Before Serial 709971 1 - - -
1 046 11501 801 *Crankshaft Complete -
o After Serial 709971 1 1 1 1
2 13413220 - Piston - Standard 1 1 1 1
1342 3220 Piston - Oversize 0.25
1343 3220 Piston - Qversize 0.50
3 1305 3210 Piston Ring Set - Standard 1 1 1 1
1306 3210 Piston Ring Set - Oversize 0,25
1307 3210 Piston Ring Set — Oversize 0.50
5 1381 3110 Piston Pin 1 1 1 1
6 1382 3200 Piston Pin Circlip 2 2 2 2
7 08063 104 3 X 10 A Dowell 1 1 1 1
8 068 11501 200 3 ¥ 15 Woodruiff Key 1 1 1 1
9 0212 1000 10 mm Nut 1 1 1 1
10 0431 1025 10 mm Spring Washer 1 1 1 1
11 090061 101 47 A Snap Ring 1 1 1 1
12 09049 102 17 X 0.3 3him 1-3 1-3 1-3 1-3
14 1451 3210 Crank Shaft Collar 1 1 1 1
15 1412 3210 Rotary Valve 1 i 1 1
16 09090 108 Qil Seal 25478 1 1 1 1
17 1385 3201 Drive Pinion 1 1 1 1
18 09046 101 10 mm Wave Washer 1 1 1 1
19 09029 103 10 mm Nut Lefi Thread 1 1 1 1
20 1333 3210 12 Needle Bearing 1 1 1 i




H3IA0D ISVYIMNNVYHI — ¥ 3HNOI




REF.

=
O

.PART
NUMBER

W=~ Gl UGB I e

2151 3200
242 34302
242 34401
0311 0625
0313 0635
2152 3200
243 34302
243 34401
2184 3200
0311 0510
2160 3200
232 34302
232 34401
2183 3200
0313 0635
0311 0662
0112 0608
09064 102
2165 5000
09066 105
236 34301
09058 102
09065 102
2162 5002
233 34301
09080 103
2176 5000
239 34302
2185 5000
0311 0625
0311 0616
2179 5000
2177 5000
2178 5000

2168 5000
2135 5000

993 30030
249 11501

0421 0816

*Interchangeable

200
200

200
200

800
800

201

201

200

000
200

FIGURE 4 - CRANK CASE COVER

(C430 -~ C435 CHIBI: C440 - C445- TORA)

DESCRIPTION

Crank Case Cover L. H.,

Crank Case Cover L.H. (Silver)
Crank Case Cover L.H. (Black)

Screw 6 X 25 mm

Screw 6 X 35 mm
*Contact Breaker Cover
*Contact Breaker Cover
*Contact Breaker Cover

Contact Cover Gasket

Screw 5 X 10 mm

Crank Case Cover R.H.

Crank Case Cover R,H. (Silver)
Crank Case Cover R.H. (Black)

Crank Case Cover Gasket
Screw 6 X 35 mm

Screw 6 X 65 mm

Bolt 6 X 8 mm

#6 Fiber Gasket

Qil Filler Piug

*Gasket - Before Serial 705351

*Gasket ~ After Serial 705351
#16 Drain Plug
#16 Aluminum Gasket

*Pipe - Before Serial 704003

*Pipe - After Serial 704003
0il Seal #15257
Carburetor Cover
Carburetor Cover (Black)
Carburetor Cover Gasket
Screw 6 X 25 mm
Screw 6 X 16 mm
Release Screw Cap
Carburetor Cap
Carburetor Cap Ring
#12 Rubber Plug
Vinyl Breather Tube
Drive Screw
Drain Sponge Added -

After Serial 704003
Drain Sponge Retainer -
Added After Serial 704003

QUANTITY REQUIRED

C430
CHIBI

1

I

I = W

P oot B —

= bt et bl bt et G i bt ] fed et el e fed fed fet fT p fed Red O OO

C435 C445
CHIBI C440 TORA
DELUXE TORA DELUXE

1 1

1 1

3 3

1 1

1 1

2 2

el el e B T e e T e e S S o e S S 7% I S Ry S R A - I S T = T B 7 B ST RS R |

Ll el A e S B S T e L S I e R T T S ) B R T T |

[ B e e e B B TV R o B R B R I I T R S S i P2 P B Pl S |

fed

-




FIGURE 5 — TRANSMISSION GEARS




REF,

=
O

W~ b bW

PART
NUMBER

2421 3200
483 34301
483 34401
09002 104
482 34301
482 34401
484 34301
09048 101
2610 3200
2411 3201
2419 3200
2418 3200
09002 104
2446 3200
494 34301
490 34301
490 34401
09002 104
491 34301
491 34401
2451 3200
09048 101
2616 3200
2483 3200
2484 3001
09047 101
09021 101
09546 101
09066 118
535 34301
487 34401
492 34401

200
200

200
200
200

200
200
200

200
200

200
200
200

FIGURE 5 ~ TRANSMISSION

(C430 - C435 CHIBI: C440 - C445 TORA)

DESCRIPTION

Counter Shaft

3rd Gear A

3rd Gear A

#16 B Snap Ring

2nd Gear A

2nd Gear A
Counter Shaft Spacer
#12 Thrust Washer
Starter Gear A Complete
Driven Gear

#16 Thrust Washer
#16 Thrust Bearing
#16 Snap Ring

Drive Shaft

Drive Shaft Spacer
2nd Gear B

2nd Gear B

#16 Snap Ring

3rd Gear B

3rd Gear B

lst Gear B

#12 Thrust Washer
Starter Gear B

Drive Sprocket Spacer
Drive Sprocket 13T
#14 Lock Washer
#14 Drive Shaft Nut
16 mm Wave Washer
#15 O Ring

2nd Gear Spacer

4th Gear A

4th Gear B

QUANTITY REQUIRED

C435 C445
C430 CHIBI C440 TORA
CHIBI DELUXE TORA DELUXE
1 1 1 1
1 1 - -
- - 1 1
1 1 1 1
1 1 - -
- - 1 1
1 1 - -
1 1 1 1
1 1 1 1
1 1 1 1
2 2 2 2
1 1 1 1
1 1 1 1
1 1 1 1
1 1 - -
1 1 - -
- - 1 1
1 1 1 1
1 1 - -
- - 1 1
1 1 1 1
2 2 2 2
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
- - 1 1
- - 1 1



HOLNTD — 9 3HNYDIL




REF. PART
NO. NUMBER
1 334 11501 260
2 2216 5000
3 2214 5000
4 2215 5000
5 2210 3200
b 2218 5000
7 2227 5000
8 0113 05172
9 2264 8000
10 2186 5000
11 0331 0614
12 2265 5000
579 34301 201
13 2272 5000
14 09090 102
15 09056 105
i6 2267 8000
17 2260 5000
18 2268 5000
13 0222 0600
20 2271 5000

*Interchangeable

FIGURE 6 ~ CLUTCH

(C430 - C435 CHIBI: C440 - C445 TORA)

- DESCRIPTION

Cluitch Hub
Quter Plate
Friction Plate
Inner Plate
Pressure Plate Complete
Clutch Spring
Clutch Set Plate Complete
Bolt 5 X 12
Release Screw
Release Screw Gasket
Scraw 6 X 14
*Release Screw -
Before Serial 704003
*Release Screw ~
After Serial 704003
Release Guide Washer
Oil Seal #15213
6 X 10 Dowel
Release Adjusting Screw:
Release Arm Complete

Release Adjusting Screw Washer

Nut 6 mm
Release Arm Return Spring

QUANTITY REQUIRED

C430
CHIBL

— DN b et R D e DD D s

P e b ed ped = e et

C435
CHIBI
DELUXE

N b e O e O e DN 0

B el ped el e el bt B

C445
C440 TORA
TORA DEL UXE
1 1
1 1
3 3
2 2
1 1
6 19
1 1
6 6
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1




FIGURE 7 — TRANSMISSION SHIFTER




PIGURE 7 ~ CHANGE SHATT AND SHIFT DRUM

(C430 - C435 CHIBI: C440 - C445 TORA)}

O UANTITY REQUIRED

C435 C445
REF. PART C430 CHIBI C440 TORA
NO, NUMBER DESCRIPTION CHIBI DELUXE TQORA DELUXE
1 2510 3201 Change Arm Complete 1 1 1 1
2 2517 5000 Drum Shifter Spring 1 1 1 1
3 2557 8000 Change Shaft Spacer 1 1 1 1
4 2551 5000 Change Shaft Return Spring 1 1 1 1
5 2552 3002 Change Shaft Spring Seat 1 1 1 1
6 2553 5000 Change Arm Siopper Pin 1 1 1 1
7 2156 5000 Gear Change Shaft Rubber 1 1 1 1
8 509 34301 200 *Pedal -Before Serial 703209 1 - - -
8 509 34301 201 *Pedal - After Serial 703209 1 1 - -
8 509 34401 200 *Pedal - - 1 1
9 2582 5000 Rubber -
Deleted After Serial 703208 1 - - -
10 0113 0620 Bolt 6 X 20 1 1 1 1
11 0431 0615 6 mm Spring Washer 1 1 1 1
12 521 34301 200  Shift Drum 1 1 - -
12 521 34301 201  Shift Drum - - 1 1
13 2522 3200 Shift Pin A 3 3 4 4
© 14 2523 3200 Shift Stopper Pin Holder 1 1 1 1
15 2524 3200 Shift Pin Holder 1 1 1 1
16 0311 0512 Shift Screw 5 X 12 1 1 1 1
17 2549 3200 Drum Guide Plate 1 1 1 1
18 0311 0614 Screw 6 X 14 2 2 2 2
19 0441 0611 6 mm Internal Tooth Washer 2 2 2 2
20 2541 3200 Shift Fork 2 2 2 2
21 2544 3200 Fork Guide 2 2 2 2
22 0551 2525 Split Pin 2.5 X 25 2 2 2 2
23 2531 3200 Drum Stopper Arm 1 1 1 1
24 2537 5000 Drum Stopper Spacer 1 1 1 1
25 2536 5000 Drum Stopper Bolt 1 1 1 1
26 2538 5000 Drum Stopper Spring 1 1 1 1
27 532 34301 200 Shift Pin B 1 1 - -
28 542 34401 200  Shift Stopper Cover - - 1 1
29 543 34401 200  Shift Stopper Boss - - 1 1
30 993 22030 200 Parallel Pin 3 X 12 - - 1 1
31 993 20020 142 TaperPin2X 14 - - 1 1
32 990 11050 220 Screw 5 X 22 mm - - 3 3
34 510 34301 200 Pedal Rubber - - 1 1

*Interchangeable




d341HVYLS MODI — 8 3HNDId




FIGURE 8 - KICK STARTER

(C430 ~ C435 CHIBI: C440 - C445 TORA)

QUANTITY REQUIRED

C435 C445
REF. PART C430 CHIBI C440 TORA
NO.. NUMBER DESCRIPTION CHIBI DELUXE TORA DELUXE
1 2621 5002 Kick Starter Shaft 1 1 1 1
2 2632 5000 Kick Starter Ratchet Arm 1 1 1 1
3 2633 5000 Ratchet 1 1 1 1
4 2634 5000 Ratchet Spring 1 1 1 1
5 2635 5000 Ratchet Stopper Complete 1 1 1 1
6 2631 3200 Starter Gear C 1 1 1 1
7 09048 101 #12 Thrust Washer 1 1 1 1
8 2636 5001 Starter Return Spring 1 1 1 1
9 2638 3200 Return Spring Spacer 1 1 1 1
2272 5000 Release Guide Washer 2 2 2 2
547 34301 800 Kick Starter Arm Assembly 1 1 1 1
501 34301 200 Kick Starier Pedal 1 1 1 1
547 34301 000 Kick Starter Arm 1 1 1 1 ;
563 34301 200 Kick Starter Pedal Spring 1 1 1 1 :
569 34301 200 Washer 1 1 1 1 %
570 34301 200 Snap Ring 1 1 1 1
20 562 34301 200 Kick Starter Pedal Rubber 1 1 1 1
17 0113 0626 Bolt 6 X 25 mm 1 1 1 1
18 0431 0615 6 mm Spring Washer 1 1 1 1




FIGURE 9 — CARBURETOR




FIGURE 9 - CARBURETOR

(C430 ~ C435 CHIBI ONLY)

QUANTITY REQUIRED

REF. PART C430 C435

NO, NUMBER DESCRIPTION CHIBI CHIBI DELUXE

455 20600 900 Carburetor Assembly 1 1

1 590 20600 200 Carburetor Body 1 1

2 591 20600 200 Throttle Valve 1 1 ,
3 592 20600 200 Jet Needle 1 1
4 593 20600 200 Jet Needle Clip 1 1

5 594 20600 200 Throttle Valve Spring 1 1 .

6 595 20600 200 Body Cap 1 1 |

7 596 20600 200 Cable Adjuster Lock Nut 1 1 ;
8 597 20600 200 Throttle Cable Adjuster 1 1
9 598 20600 200 Needle Jet 1 1
10 599 20600 200 Main Jet - Size #90 1 1
10 599 20600 282 Main Jet - Size #82 - -
10 599 20600 284 Main Jet — Size #84 - -
10 599 20600 286 Main Jet - Size #86 - -
10 599 20600 288 Main Jet ~ Size #88 - -
11 600 20600 200 Pilot Jet 1 1
12 601 20600 200 Needle Seat Packing 1 1
13 602 20600 200 Needle Seat 1 1
14 603 20600 200 Needle Valve 1 1
15 604 20600 200 Float Assembly 1 1
16 605 20600 200 Float Pin 1 1
17 606 20600 200 Float Chamber 1 1
18 607 20600 200 Chamber Packing 1 1
18 0361 0410 Screw 4 X 10 mm 4 4
20 0431 0410 Spring Washer 4 4
21 610 20600 200 Starter Plunger 1 1
22 611 20600 200 Plunger Spring 1 1
23 612 20600 200 Plunger Cap 1 1
24 613 20600 200 Cable Adjuster Lock Nut 1 1
25 614 20600 200 Starter Cable Adjuster 1 1
26 615 20600 200 Air Screw 1 1
27 616 20600 200 Air Screw Spring 1 1
28 617 20600 200 Body Band Bolt 1 1
29 618 20600 200 Body Band Nut 1 1
30 619 20600 200 Throttle Spring Seat 1 1
31 620 20600 200 Air Tet 1 1
40 09066 102 #17 O Ring 1 1




FIGURE 9A —- CARBURETOR




FIGURE 94 - CARBURETOR

(C440 - C445 TORA ONLY)

QUANTITY REQUIRED
REF. PART 440 Ca45
NO, NUMBER DESCRIPTION TORA - TORA DELUXE
455 20800 200 Carburetor Assembly 1 1
1 590 20800 200 Carburetor Body 1 1
2 234 34301 200 #17 O Ring 1 1
3 595 20000 200 Body Cap 1 1
4 587 20800 200 Cable Adjuster 2 2
) 596 20800 200 Cable Adjuster Lock Nut 2 2
6 591 20800 200 Throttle Valve 1 1
7 594 20800 200 Throttle Valve Spring 1 1
8 619 20800 200 Throttle Spring Seat i 1
9 592 20800 200 Jet Needle 1 1
i0 593 20800 200 Jet Needle Clip 1 1
11 598 20800 200 " Needle Jet 1 1
12 598 20800 200 Main Jet -~ Size 86 1 1
12 - 599 20800 284 Main Jet — Size 84 - -
12 599 20800 282 Main Jet ~ Size 82 - -
12 599 20800 280 Main Jet - Size 80 - -
13 522 20800 200 Adjuster Screw 1 1
14 523 20800 200 Adjuster Spring 1 1
15 524 20800 200 Adjuster Rod 1 1
16 G551 1010 Split Pin 1 1
i7 600 20800 200 Pilot Jet 1 1
18 615 20800 200 Ajr Screw 1 1
19 616 20800 200 Air Screw Spring 1 1
20 606 20800 200 Float Chamber 1 1
21 607 20800 200 Chamber Packing 1 1
22 602 20800 200 Needle Seat 1 1
23 603 20800 800 Needle Valve Assembly 1 1
24 604 20800 800 Ploat Assembly 1 1
25 0361 0410 100 4 X 10 mm Screw 3 3
26 617 20800 200 Body Band Bolt 1 1
27 610 20800 200 Starter Plunger 1 1
28 611 20800 200 Plunger Spring 1 1
29 0431 0410 4 mm Spring Washer 3 3




FIGURE 10 — MAGNETO




REF.  PART
NO. NUMBER
150 20900
150 20901
150 20902
1 155 20900
1 155 20902
2A 159 20900
2A 159 20901
2A 159 20902
2
3 170 20900
3 170 20902
4 0361 0424
5 0431 0410
6 168 20900
7 0311 0412
8 0431 0410
9 0411 0410
10 177 20900
11 185 20900
12 0361 0410
13 0431 0410
14 252 20900
17 250 20900
17 250 20901
17 250 20902
20 171 20901
20 171 20902
15 990 11040
16 0431 0410
18 0311 0514
19 0411 0512

900
900
900
800
800
900
800
800

200
200

800

900
300

800
200
200
200
800
800
061

FIGURE 10 - MAGNETO

(C430 ~ C435 CHIBI: C440 - C445 TORA)

DESCRIPTION

Magneto Assembly
Magneto Assembly
Magneto Assembly
Flywheel Magneto
Pilywheel Magneto
Magneto Base Assembly
Magneto Base Assembly
Magneto Base Assembly
Base
Primary Coil
Primary Coil
Screw 4 X 25 .
4 mm Spring Washer
Contact Breaker
~ Screw 4 X 12 mm
4 mm Spring Washer
4 mm Washer
Condenser
Qil SBlipper
Screw 4 X 10
4 mm Spring Washer
Clamp
Wire Harness & Grommet
Wire Harness & Grommet
Wire Hamess & Grommet
Lighting Coil '
Lighting Coil
Screw 4 X 6
4 mm Spring Washer
Screw 5 ¥ 14
5 mm Plain Washer

Q UANTITY REQ UIRED
C435 C445
C430  CHIBI C440  TORA
CHIBI DELUXE TORA  DELUXE
1 - - -
- 1 1 -
- - - 1
1 1 1 -
- - - 1
1 - - -
-~ 1 ]_ -
- - - 1
1 1 1 1
1 1 1 -
- ~ - 1
2 4 4 4
2 4 4 4
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 - - -
- 1 1 -
- - - 1
— 1 l —
- - - 1
1 1 1 1
1 1 1 1
3 3 3 3
3 3 3 3




Before Serial #702004

FIGURE 11 — FRAME

After Serial #702004




—

O =3~ O U s W W N

16
17
18
19
20
21
22

23
24
25
26
27

PART

NUMBER

050 34301
050 34301
050 34302
0611 0532
087 34301
087 34302
0311 0612
0431 0615
0411 0613
076 34301
076 34302
0113 0880
0411 0818
0211 0800
09011 102

‘0411 0818

0431 0820
0211 0800
09511 101

09511 101

0431 0820
0211 0800
398 34301
399 34301
400 34301
0611 0316
09511 110

091 34301
094 34301
802 20000
823 20000
951 20000

800
801
800

800
800

200
200

200
200
800

200
200
200
200
200

PIG. 11 = FRAME

(C430~-C435 CHIBI ONLY)

QUANTITY REQUIRED

C430
DESCRIPTION

**Frame ~ Before Serial 702004 1

**Frame -~ After Serial 702004 1

**Frame -
5/32" Steel Ball 26
Rear Fender Complete-Silver 1
Rear Fender Complete-Tangerine -
Screw 6 X 12 3
6 mm Spring Washer 3
6 mm Washer 3
Engine Stay 2
Engine Stay (Chrome) -
Bolt 8 X 75 mm 1
8 mm Washer 1
8 mm Nut 1
Bolt 8 X 100 mm 1
8 mm Washer 1
8 mm Spring Washer 1
8 mm Nut 1

8 X 110 mm Bolt -
Before Serial 702004

8 X 110 mm Bolt -
After Serial 702004

8 mm Spring Washer

8 mm Nut

Tool Box

Tool Box Rubber

Tool Box Band

3/16" Steel Ball 2

8 X 120 mm Bolt -
Deleted After Serial 702004

Quter Race Upper

Quter Race Lower

9 X 10 Spanner

17 X 21 Box Spanner

8 X 120 Box Handle

—

W e DN

Pl et fed 1 3 b

**Not Interchangeable

C435

CHIBI CHIBI DELUXE

b e el el e et D] QO D = ] O e ]

Qo o e N DN DN

et ped et et )



FIGURE 11A — FRAME




REF.
NO.

W oo~ G W) el

PART
NUMBER

050 34401
050 34402
091 34401
094 34301
0611 0316
087 34401
087 34402
0112 0614
0431 0615
0411 0613
076 34401
0113 0862
0411 0818
0431 0820
0211 0800
990 21080
772 34401
773 34401
0431 0820
990 21081
0431 0820
0211 0800
770 34401
0111 0616
0411 0613
0311 0618
476 34401
918 11501
813 34402
0311 0614
0411 0613
0112 0614
0431 0615
0411 0613
819 34402
789 34402

800
800
200
200

800
800

800

926
200
200

106

800

200
200
200

200
200

FIGURE 11A - FRAME

(C440~-C445 TORA ONLY)

DESCRIPTION

Frame

Frame

Race Quter (Upper)
Race Outer {Lower)
3/16" Steel Ball
Rear Fender Complete
Rear Fender

6 X 14 mm Bolt

& mm Spring Washer
6 mm Washer

Engine Stay Complete
8 X 60 mm Bolt

8 mm Wasgher

8 mm Spring Washer
8 mm Nut

8 X 92 mm Bolt
Engine Stay Collar A
Engine Stay Collar B
8 mm Spring Washer
8 X 110 mm Bolt

8 mm Spring Washer:
8 mm Nut

Engine Protector

6 X 16 mm Bolt

6 mm Washer

6 X 18 mm Screw

Tail Lamp Bracket Rubber

Made in Japan Decal
Battery Box

6 X 14 mm Screw

6 mm Washer

6 X 14 mm Bolt

6 mm Spring Washer
6 mm Washer

Stop switch bracket

Grommet

QUANTITY REQUIRED

C440
TORA

o
Pd O) pd fed | b

[ S L R SO S G G J N [N Sy SRy T S I I P U PP N S

C445

TORA DELUXE

[N A N i R ol B S 6 I SN T N T AN I O I T S S i e R e e S S e T Be 3 BRI S B




FIGURE 12 — FRONT FORK AND HANDLEBAR




FiG, 12 ~ FRONT FORK
(C430-C435 CHIBI ONLY)

QUANTITY REQUIRED

REF. PART C430 C435
NO., NUMBER DESCRIPTION CHIBI CHIBI DELU
1 161 34301 800 Fork Support Complete 1 -
1 161 34302 800 Fork Support Complete(Tangerine) ~ 1
2 166 34301 200 Fork Cushion Rubber - 2 -
Deleted After 702500
3 - 190 34301 200 Fork Spring - . . 2 -
Before Serial 702500
190 34301 201 **Fork Spring - 2 2
After Serial 702500
4 171 34301 800 Lower Fork Pipe R.H. 1 i
5 173 34301 200 -  Fork Upper Bushing 4 4
6 174 34301 200 Fork Lower Bushing 4 4
8 187 34301 200 Fork Boot 2 2
9 195 34301 800 Front Fender Complete - Silver 1 -
9 195 34302 800 Front Fender Complete - - 1
Tangerine '
10 0311 0612 Screw 6 X 12 2 2
11 0431 0615 6 mm Spring Washer 2 2
12 0411 0613 6 mm Washer 2 2
13 092 34301 200 Inner Race Upper 1 1
14 096 34301 200 Race Lock Nut - 1 -
" Before Serial 701467
096 34301 200 Race Lock Nut 2 2
' After Serial 701467
15 169 34301 800 - Fork Handle Holder - 1
Before Serial 702790
169 34301 801 *Fork Handle Holder - 1 1
After Serial 702730
16 182 34301 200 Handle Holder Washer 3 3
17 990 21100 306 Bolt 10 X 30 mm 3 3
20 100 34301 800 Handle Complete L.H, - 1 -
Before Serial 702730
100 34301 801 *Handle Complete LH - 1 1
After Serial 702730
21 101 34301 800 Harndle Complete R.H., - 1 -
Before Serial 702790
101 34301 801 *Handle Complete R.H. - 1 1
After Serial 702790
22 150 34301 800 Handle Knob Complete 2 2
23 183 34301 800 Lower Fork Pipe L.H. 1 i

24 095 34301 200 Inner Race Lower 1 1

*Interchangeable in sets
**Interchangeahble







REF.

NO.

O 0o~ ds W0 N -

PART

NUMBER

184 34401
171 34401
164 34401
190 34401
178 34401
173 34401
174 34401
192 34401
999 66253
193 34401
187 34401
165 34401
095 34301
188 34301
092 34401
096 34401
162 34401
182 34401
990 21100
0431 1025
999 67010
189 34401
780 34401
100 34401
156 34401
0431 1025
0212 1000

155 34401
990 21060
195 34401
142 34401
0113 0612
0431 0615
791 34402
832 34402
830 34402

831 34402
0311 0610
0431 0615

500
200
800
200
200
200
200
200
508
200
200
800
200
200
200
200
200
200
306

000
200
200

200

800

200
350
800

200

200
800
900

200

FIGURE 12A - FRONT FORK

(C440 - C445 TORA ONLY)

DESCRIPTION

Front Fork Pipe Assembly
Front Fork Bottom
Pront Fork Pipe
Front Cushion Spring
Stopper Ring
Fork Pipe Guide
Front Fork Piston
Fork Piston Snap Ring
(il Seal
Circlip
Dust Seal

Fork Bridge {(Lower)

Race Inner (Lower)

Steering Shim

Inner Race Upper

Race Lock Nut

Fork Support Plate

Fork Support Washer A

10 X 30 mm Bolt

10 mm Spring Washer

P 10 O Ring

Fork Support Washer B

Fork Support Bolt

Handle Bar

Handle Bar Holder Lower

10 mm Spring Washer

10 mm Nut

Handle Bar Holder Upper
6 X 35 mm Bolt
Front Fender Complete
Packing
6 X 12 mm Bolt
6 mm Spring Washer
Horm Bracket
Main Switch Bracket
Main Switch Assembly
Main Switch
Key
6 ¥ 10 mm Screw
6 mm Spring Washer

QUANTITY REQUIRED

C440
TORA

IlIIllfWWWHprNNNHNNNNWHHHHHI—'P—‘NNNNNN%NNNN

C445
TORA DELUXE

N9 DN et et ot el o O GO G B R DN DO DO DN b DD DD DD DD 00 b R b e ke b b DDODND DD DD DD DO DD NN



Before Serial #703791

After Serial ¥703791

FIGURE 13 — REAR FRAME AND CUSHION




NO.

= O W0~ Oy vl O s s

P e

11
12
13
15
15
16

16
17
18
19
20
20
21

PART

NUMBER

265 34301

265 34301

265 34302
274 34301

274 34301
252 34301

252 34301

251 34301
251 34301
0212 1000
0261 1000
260 34301
260 34302
261 34301
0311 0612
0311 0614
0411 0613
201 34301

201 34301

201 34302
203 34301
202 34301
206 34301
206 34302
204 34301

204 34301

204 34302
0411 1022
0411 1022
09525 105
0212 1000
09525 105
277 34301

*Interchangeable

800
801
800
200

201
200

200

200
201

200

200
800

800
801
800
200
200
200
200
800
801

800

200

FIGURE 13 - REAR FRAME

(C430 - C435 CHIBI ONLY)

DESCRIPTION

Rear Fork -
Before Serial 703791
Rear Fork -~
After Serial 703791
Rear Fork (Tangerine)
Bushing ~
" Before Serial 703791
Bushing — After Serial 703791
Shaft Cover -
Beifore Serial 703791
Shaft Cover -
After Serial 703791
Rear Fork Swing Shaft
*Rear Fork Swing Shaft
10 mm Nut
10 mm Nut
*Chain Case (Silver)
*Chain Case (Tangerine)
Chain Case Stay Complete
Screw 6 X 12 mm
Screw 6 X 15 mm
6 mm Washer
*Upper Support —
Before Serial 704090
*Upper Support - o
After Serial 704090
*Upper Support (Chrome)
Rear Cushion Support Pipe
Rear Cushion Support Rubber
Rear Cushion Spring
#Rear Cushion Spring (Chrome)
*Lower Support -~
Before Serial 704080
*Lower Support —
After Serial 704090
*Lower Support (Chrome)
10 mm Washer
10 mm Washer
10 mm Cap Nut
10 mm Nut
10 mm Cap Nut
Rear Fork Set Collar

Q UANTITY REQ UIRED

C430
CHIBI

W) =t B = ] k= ] N =N

] DOk N N

fue]

BN MDD s ] DD

C435
CHIBI DELUXE

T e BN b = ] b ] N

13 S N oo BERL S A B ¢

Fut T B B G I o6 R A |



FIGURE 13A — REAR FRAME AND CUSHION




REF.
NO.

O~ Uk N

PART
NUMBER

265 34401
274 34301
252 34401
251 34401
0411 1022
0212 1000
277 34301
260 34401
261 34401
0311 0612
0411 0613
0311 0614
0431 0615
201 34401
203 34301
202 34301
206 34401
204 34401
0411 1022
09525 105

800
200
200
201

200
200
800

800
200
200
200
800

FIGURE 13A — REAR FRAME

(C440 - C445 ~ TORA ONLY)

DESCRIPTION

Rear Fork Complete
Rear Fork Swing Metal
Fork Swing Metal Cover
Rear Fork Swing Shaft
10 mm Washer

10 mm Nut

- Rear Fork Set Collar

Chain Case

Chain Case Stay Complete

6 X'12 mm Screw

6 mm Washer

6 ¥ 14 mm Screw

6 mm Spring Washer

Rear Cushion Upper Support
Rear Cushion Support Pipe
Rear Cushion Support Rubber
Rear Cushion Spring

Rear Cushion Bottom Support
10 mm Washer '

10 mm Cap Nut

Q UANTITY REQUIRED
C440 C445
TORA TORA DELUXE

1 1
2 2
2 2
1 1
2 2
2 2
2 2
1 1
1 1
2 2
2 2
1 1
1 1
2 2
4 4
8 8
2 2
2 2
6 6
4 4




FIGURE 14 — FRONT WHEEL




REF. PART
NO. NUMBER
1 332 34301
2 334 34301
3 338 34301
4 282 34301
5 0111 0818
6 0431 0820
7 290 34301
8 285 34301
9 999 61620
10 341 34301
11 990 21080
12 0431 0820
13 306 34301
14 309 34301
15 296 34301
16 302 34301
16 302 34301
16 302 34302
17 308 34301
18 310 34301
19 0431 1025
20 0212 1000
21 307 34301
22 376 34301
23 371 34301
24 0431 0820
25 0211 0800
26 304 34301
27 0431 0615
28 0222 0600
29 293 34301
30 292 34301
31 180 34301
32 0212 1000
33 0411 0818
34 0211 0800

200
200
300
200

200
200
202
200
220

800
200
200

800
801
800

200
200

800
200
200

200

200
200
200

FIG. 14 - FRONT WHEEL

(C430~-C435 CHIBI ONLY)

DESCRIPTION

3.50 X 8 Knobby Tire
3.50 X 8 Tube
Wheel Disc Assembly
Front Hub Body

Bolt 8 X 8 mm

8 mm Spring Washer
Front Hub Shaft

Hub Bearing Collar
Bearing #62022
Brake Drum '

Bolt 8 X 22 mm

8 mm Spring Washer
Brake Shoe Complete
Brake Shoe Spring -
Axle Collar -

Deleted after Serial 704003

Brake Cover -

Before Serial 704003
Brake Cover —

After Serial 704003
Brake Cover (Chrome)
Brake Shait B '
Brake Torque Lock
10 mm Spring Washer
10 mm Nut
Brake Cam Shaft-
Brake GCam Shaft Spacer
Brake Cam Arm
8 mm Spring Washer
8 mm Nut
Front Brake Wire Holder
6 mm Spring Washer
6 mm Nut
Front Axle Collar R.H.
Front Axle Collar L.H.
Front Shaft Spacer
10 mm Nut
8 mm Washer
8 mm Hex Nut

QUANTITY REQUIRED
C430 C435
CHIBI CHIBI DELUXE

e BB G D = BN = b Q0 QO B = pnd e
] DO W W N~ Q0 =

—
i

fa—
|

= B DD b e = e b e b b b e b = DD ]
e BB R R R R R N e e




FIGURE 15 — REAR WHEEL




FIG. 15 - REAR WHEEL
(C430~C435 CHIBI ONLY)

QUANTITY REQUIRED
REF PART C430 C435
NO. NUMBER DESCRIPTION CHIBI CHIBI DELUXE
1 332 34301 200 3.50 X 8 Knobby Tire 1 1
2 334 34301 200 3.50 X 8 Tube 1 1
3 338 34301 900 Wheel Disc Assembly 1 1
4 283 34301 200 Rear Hub Body 1 1
5 0111 0818 Bolt 8 X 18 mm 8 8 il
6 0431 0820 8 mm Spring Washer 8 8
7 286 34301 200 Rear Hub Collar 1 1
8 999 61620 202 Bearing #62022 2 2 |
9 291 34301 200 Rear Hub Shaft 1 1
10 343 34301 200 Sprocket 1 1
11 990 21080 220 Bolt 8 X 22 mm 4 4
12 0431 0820 8 mm Spring Washer 4 4
13 346 34301 200 Chain 420-86 1 1
14 294 34301 200 Brake Axle Collar L.H. 1 1 |
15 341 34301 200 Brake Drum 1 1
16 990 21080 220 Bolt 8 X 22 mm 3 3 |
17 0431 0820 8 mm Spring Washer 3 3 i
18 296 34301 200 Axle Collar - 1 -
Deleted after Serial 704003
‘19 306 34301 800 Brake Shoe Complete 2 2
20 309 34301 200 Brake Shoe Spring 2 2 .
21 302 34301 800 Brake Cover - 1 -
Before Serial 704003 u
21 302 34301 801 Brake Cover - 1 -
_ After Serial 704003
21 302 34302 800 Brake Cover (Chrome) - 1 i
22 308 34301 200 Brake Shaft B - 1 1
23 377 34301 200 Rear Brake Torque Lock 1 1 i
24 0431 1025 10 mm Spring Washer 1 1 i
25 0212 1000 . 10 mm Nut 1 1 H
26 307 34301 800 Brake Cam Shaft 1 1
27 376 34301 200 Brake Cam Shaft Spacer 1 1 (l
28 371 34301 200 Brake Cam Arm 1 1 @)
29 0431 (4820 8 mm Spring Washer 1 1 i
30 0211 0800 8 mm Nut 1 1 i
31 295 34301 200 Rear Axle Collar R.H. 1 1 H
32 297 34301 900 Chain Tension Assembly 2 2 1‘
33 0411 1022 10 mm Washer 2 2 I
34 0212 1000 10 mm Nut 2 2 It
35 0411 0818 8 mm Washer 1 1
36 0211 0800 8 mm Hex Nut 4 4




Before Serial #702004

After Serial #702004

FIGURE 16 — FOOTREST AND BRAKE PEDAL




FIGURE 16 — FOOT REST AND BRAKE PEDAL

(C430 - C435 CHIBI: C440 ~ C445 TORA)
QUANTITY REQUIRED

C435 C445

REF. PART C430 Chibi C440 Tora
NO, NUMBER DESCRIPTION Chibi Deluxe- Tora Deluxe
BEFORE SERIAL 702004

1 668 34301 800 Foot Rest Shaft Complete 1

2 0111 0818 Bolt 8X 18 mm 2

3 0431 0820 8 mm Spring Washer 2

4 0211 0800 8 mm Nut 2

5 750 34301 800 Foot Rest Rubber Complete 2
22 752 34301 200 Foot Rest Rubber 2
23 795 34301 200 Foot Rest Plpe 2

6 754 34301 200 Washer 2

7 751 34301 200 ° Foot Rest Pin 2

8 0551 2018 . - . Split Pin 2.3 X 15 mm 2

9 760 34301 800 Stand Complete 1
10 990 21100 206 Bolt 10 X 20 mm 1
11 763 34301 200 Stand Sprin 1
12 361 34301 800 Rear Brake lgeda_l Complete 1
13 368 34301 200 Rear Brake Rod - 1
4 0551 2018 Split Pin 2,3 X 15 mm 1
15 375 34301 200 Brake Rod Spring 1
16 372 34301 200 Brake Cam Arm Metal 1.
17 373 34301 200 Brake Rod Adjuster 1
18 374 34301 200 Brake Arm Spring 1
19 378 34301 200 Brake Pedal Washer 1
20 0551 2525 Split Pin 2.5 X 25 mm 1
21 0411 0613 6 mm Flat Washer 2

" AFPTER SERIAL 702004

5 750 34301 800 Foot Rest Rubber Complete 2 2 2 2
22 752 34301 200 . Foot Rest Rubber - - - -
23 755 34301 200 -Foot Rest Pipe - - - -

6 754 34301 200 Washer 2 2 2 2

7 751 34301 200 Foot Rest Pin = 2 2 2 2

8 0551 2018 Split Pin 2.3 X 15 mm 2 2 2 2

9 760 34301 801 Stand . 1 1 - -

9 760 34401 800 - Stand . - - 1 1
11 763 34301 200 Stand Spnng : 1 1 1 1
12 361 34301 800 Pedal ~Before Serial 702443 1 - - -
12 361 34301 801 Pedal —~ After Serial 702443 1 1 - -
12 361 34401 800 Brake Pedal - - 1 1
i3 368 34301 200 Rear Brake Rod 1 1 - -
13 368 34401 200 Rear Brake Rod - - 1 1
14 0551 2018 Split Pin 2.3 X 15 mm 1 1 1 1
15 375 34301 200 Brake Rod Spring 1 1 1 1
16 372 34301 200 Brake Cam Arm Metal 1 1 - -
17 373 34301 200 Brake Rod Adjuster 1 1 1 1
18 374 34301 200 Spring - Before Serial 702443 1 - - -

374 34301 201 Spring ~ After Serial 702443 1 1 1 1

19 378 34301 200 Brake Pedal Washer 1 1. 1 i
20 0551 2525 Split Pin 2.5 X 25 mm 1 1 1 i
21 0411 0613 6 mm Flat Washer 2 2 - -
24 0411 1022 10 mm Washer 1 1 - -
25 0212 1000 10 mm Nut 1 1 - -
25 0211 0800 8 mm Nut - - 1 1
26 990 21100 206 10X 20 mm Bolt 1 1 - -
26 764 34401 200 Stand Bolt - - i 1




FIGURE 17 — FUEL TANK AND SEAT



FIGURE 17 - FUEL TANK AND SEAT

(C430 CHIBI ONLY)

QUANTITY

REF. PART REQUIRED
NO. NUMBER DESCRIPTION C430 - CHIBI

1 591 11501 800 Tank Complete - Blue 1

2 595 11501 800 Tank Cap Assembly 1

3 999 67101 502 Tank O Ring #15 1

4 646 11501 200 Tank Valve 1

5 0411 0613 Tank 6 mm Washer 2

6 688 11501 200 Tank Valve Spring 1

7 0551 1010 " Tank Split Pin 1.2 X 12 1

8 629 11501 200 Tank Plastic Insert 1

9 909 11501 200 Tank Mixture Decal 1
10 919 11501 200 Tank Open - Close Decal 1

11 906 11501 200 ' Name Plate Tank 2

12 060 34301 200 Tank Support Rubber Front 2

13 0411 0818 8 mm Washer 2

14 0211 0800 8 mm Nut 2

is 592 11501 900 Fuel Cock Assembly 1
16 700 11501 200 Fuel Pipe 1
17 391 34301 800 *Seat Complete -

Before 705450 1
17 391 34301 801 *Seat Complete -
After Serial 705450 1

18 990 21081 306 Bolt 8 X 130 mm 1
19 0411 0818 8 mm Washer 1
20 0211 0800 - 8 mm Nut 1

*Inferchangeable




FIGURE 17A — FUEL TANK AND SEAT




FiG. 17A - FUEL TANK AND SEAT

(C435 CHIBI DELUXE ONLY)

REF. PART QUANTITY
NO. NUMBER DESCRIFTION REQUIRED
1 591 11502 800 Fuel Tank Complete (Tangerine) 1
2 595 11501 900 Tank Cap Assembly 1
3 999 67101 502 Tank O Ring #15 1
4 646 11501 200 Tank Valve 1
5 0411 0613 Tank 6 mm Washer 2
6 688 11501 200 Tank Valve Spring 1
7 0551 1010 Tank Split Pin 1.2 X 172 i
8 629 11501 200 Tank Plastic Insert 1
9 909 11501 200 Tank Mixture Decal 1
10 919 11501 200 Tank Open ~ Close Decal 1
11 906 11502 200 Name Plate Tank 2
12 060 34301 200 Tank Support Rubber ~ Front 2
15 592 11501 900 Fuel Cock Assembly 1
16 700 11502 200 Fuel Pipe 1
17 391 34302 800 Seat Complete 1
21 436 34302 200 Rockiord Mark 2
22 437 34302 200 Tank Tape 2
23 410 34302 800 Seat Base Pan 1
24 435 34302 200 Symbol Mark 2
25 430 34302 200 Damper Seat 1
26 202 01003 200 Wire Grommet 1
27 415 34302 900 Seat Catch Assembly 1
28 422 34302 200 - Seat Catch Body 1
29 418 34302 800 Seat Catch Ratchet 1
30 425 34302 200 Seat Catch Shaft 1
31 0411 0613 Washer 1
32 0551 2018 Split Pin 1
33 0311 0618 Seat Catch Mounting Screw 2
34 0431 0615 - Lock Washer 2
35 0411 0613 Plain Washer 2
36 424 34302 200 Seat Catch Spring 1
37 0431 0615 Lock Washer 2
38 0231 0600 Hex Nut 2
39 0211 0800 Hex Nut 4
40 0411 0818 Lock Washer 4




TO ENGINE

FIGURE 17B — FUEL TANK, SEAT AND AIR CLEANER




REF.
NO.

Do

W o~ U & W

11
12
13
14
15
16
17
18
20
21
22
23
24
25
26
28
29
30
31
32
33
34
35
36

PART
NUMBER

591 34401
595 34401

682 34401
0411 0818
0431 0820
0211 0800
060 34301
592 11501
700 11504
435 34401
391 34401
0411 0613
0431 0615
0222 0600
643 34401
437 34401
438 34401
441 34401
447 34401
0311 0612
0431 0615
458 11501
455 34301

439 34301

440 34301
450 34401
906 11504
454 34401
453 34401
400 34401
843 20000
802 20000
823 20000
951 20000

FIGURE 17B - FUEL TANK, SEAT, AIR CLEANER AND TOOLS

800
900

200

200
900
200
200
800

200
200
200
200
800

200
200
200
200
800
200
200
800
200
200
200
200
200

(C440 ~ C445 TORA ONLY)

DESCRIPTION

Fuel Tank Complete
Tank Cap Assembly

Tank Cap

Cap Packing
8 mm Washer
8 mm Spring Washer
8 mm Nut
Tank Support Rubber
Fuel Cock Assembly
Fuel Pipe
Symbol Mark
Seat Complete
6 mm Washer
6 mm Spring Washer
6 mm Nut
Tank Rubber
Racing Stripe "A"
Racing Stripe "B"
Racing Stripe *C"
Cleaner Element Complete
6 X 12 mm Screw
6 mm Spring Washer
Cleaner Rubber
Cleaner Pipe Joint

 Clamp A

Clamp B

Side Cover

Side Cover *Tora" Decal
Side Cover Spacer

Side Cover Knob

Tool Bag Band

Tool Bag

9 x 10 Spanner

17 x 21 Box Spanner

8 x 120 Handle

QUANTITY REQ UIRED

C440 C445
TORA TORA DELUXE
1 I3

P el e b el fed el fed femt N et et et NN fed bt DD ORI DO B B DN Bt DO Bt b DN e b ped pet pe

[T T T Y Sy SRy RTR iy S, Ty W O S RS RS RS T S T S A T N N S S N, S S e R Sy

: ___i

U



- Old Style

New Style

FIGURE 18 — AIR CLEANER



REF.
NO.

PART
NUMBER

FIG. 18 - AIR CLEANER

(C430-C435 CHIBI ONLY)

DESCRIPTION

OLD STYLE ~ BEFORE SERIAL 70713

Air Cleaner Assembly
Cleaner Cover Complete
Cleaner Element Complete
Cleaner Body

Cleaner Cap

Cleaner Collar

Bolt 6 X 88 mm

&6 mm Washer

6 mm Spring Washer

6 mm Nut

Cleaner Mark

Screw 6 X 12 mm

6 mm Spring Washer
Cleaner Rubber

Cleaner Pipe Joint

Clamp A
Clamp B

.Air Cleaner Assembly

Cleaner Element Complete
Cleaner Body

Cleaner Cap

6 X 55 Screw

6 mm Washer

‘Cleaner Mark

Screw 6 X 12 mm

6 mm Spring Washer
Cleaner Rubber
Cleaner Pipe Joint
Clamp A

Clamp B

410 11501 900
1 416 11501 800
2 420 11301 800
3 423 11501 200
4 424 11501 800
5 453 11501 200
6 09011 103
7 0411 0613
8 0431 0615
9 0222 0600
10 918 11501 200
11 0311 0612
12 0431 0615
13 458 11501 200
14 455 34301 200
ADDED AT SERIAL 703884
15 439 34301 200
16 440 34301 200
NEW STYLE — AFTER SERIAL 707132
410 11501 901
2 420 11301 800
3 423 11501 201
4 424 11501 800
6 0311 0655
7 0411 0613
10 918 11501 200
11 0311 0612
12 0431 0615
13 458 11501 200
14 455 34301 200
15 439 34301 200
16 440 34301 200
17 459 34302 900

Lamp Switch Assembly

QUANTITY REQUIRED

C430

GHIBI CHIBI DELUXE

G435

o NN RN NN P e e e

I o b o = BB = DN DD i e e b

bt BN et e et B OB = DN DD e e




Chibi
Before Serial #701360

Chibi
After Serial #701360

Chibi Deluxe and Tora

FIGURE 19 — EXHAUST SYSTEM .




REF.
NO.

FIGURE 19 — EXHAUST SYSTEM (BEFORE SERIAL 701360}

PART
NUMBER

G W W Q) et = W~ DM W

W 0 oo~~~

706 11501
709 11501
0411 0512
0431 0513
0211 0500
738 11501
0311 0608
0411 0613

(C430 ~ C435 CHIBI: C440 - C445 TORA)

800
800

200

DESCRIPTION

Muffler Complete
Diffuser Pipe Complete
5 mm Washer

5 mm Spring Washer

5 mm Nut

Muffler Protector
Screw 6 X 8 mm

6 mm Washer

QUANTITY REQUIRED

C435 C445
C430 CHIBI C440 TORA
CHIBI DELUXE TORA DELUXE
1 - - -
1 - - -
1 - - -
i - - -
1 - - -
1 - - -
4 - - -
4 - - -

FIGURE 19 ~ EXHAUST SYSTEM (ATTER SERJAL 701360

706
706
706
709

11501
11502
34401
11501
709 11501
709 11502
709 34401
0411 0512
0431 0513
0211 0500

0111 0508

738 11501
738 11502
0311 0608
990 11060
0311 0610
0411 0613

317 00200

142 34401
710 34401

801
800
800
800
801

800
800

200
200

085

200

200
200

Muffler Complete
Muffler Complete
Mutfler Complete
Diffuser Pipe ~

Before Serial 705601
Diffuser Pipe -

After Serial 705601
Diffuser Pipe
Diffuser Pipe
5 mm Washer
5 mm Spring Washer
5 mm Nut -

. Before Serial 705601 .

5X 8 mmBolt -

After Serial 705601
Muffler Protector
Muffler Protector
6 X 8 mm Screw
6 X 8 mm Screw
6 X 10 mm Screw
& mm Washer -

Before Serial 703550
Gasket -

After Serial 703550
Gasket
Diffuser Joint Rubber

1

[ S SO Tl

AR IR |
et e ]

i
1

] & ] =] =
I A

(48]

= = =]

[

I =]

w

=



FIGURE 20 — CONTROL SYSTEM




REF.  PART
NO. NUMBER
7 886 34301
7 886 34401
8 888 11501
8 888 34401
9 885 11501
9 885 11501
9 885 34401
10 350 34301
10 350 34401
11 375 34301
12 372 34301
373 34301
167 20900
0113 0625
0431 0615
251 12110
18 304 34301
19 0431 0615
20 0222 0600
21 898 11501
22 776 34401
23 777 34401
24 801 34303
25 803 34303
26 991 01050
27 0431 0513 .
28 0311 0612
29 0431 0615
30 8402 5600
31 792 34402
32 518 34012
33 990 11060
34 820 34402
35 818 34402
36 8701 3040
37 400 34301
840 34402
793 34402
560 34010
41 562 34010
42 564 34010
43 134 34402
44 135 34402

(C‘430 - C435 CHIBI: C440 -~ C445 TORA)

900
800
800
800
800

801

800
800
800
200
200
200

900

200
200

200
200

200
200

200

0ol

800
800
121
200
200

800
200
200
200
200
200
200
200

FIGURE 20 - CONTROL SYSTEM

DESCRIPTION

Clutch Wire Assembly
Cluich Wire Assembly
Choke Wire Assembly
Choke Wire Assembly
Throttle Wire

Before Serial 704653
Throttle Wire

After Serial 704653
Throttle Wire

Front Brake Wire Complete
Front Brake Wire Complete

Brake Cable Spring

Brake Cam Arm Metal

Brake Cable Adjuster

Ignition Coil Assembly

Bolt 6 X-22 mm

6 mm Spring Washer

Spark Plug Cap

Front Brake Wire Holder

6 mm Spring Washer

6 mm Nut

Throttie Wire Boss
Deleted after 704653

Wire Holder

Wire Band

Reflector - Amber

Reflector Bracket B

5 mm Nut

5 mm Spring Washer

6 X 10 mm Screw

6 mm Spring Washer

Horn

Wire Harness

Rectifier

Screw 6 X 10

Foot Brake Switch

Foot Brake Switch Spring

Battery

Battery Band

Fuse Holder Assembly

Wire Harness Cover

Reflector - Red

Reflector Bracket A

. Reflector Collar A

Stop Light Wire
Tail Light Wire

QUANTITY REQUIRED

C435 C445
C430 CHIBI C440 TORA
CHIBI DELUXE TORA DELUXE

1 1 - -
- - 1 1
1 1 - -
- - 1 1
1 - - -
1 1 - -
- - 1 1
1 1 - -
- - 1 1
1 1 1 1
1 1 - -
1 1 1 1
1 1 1 1
2 2 2 2
2 2 2 3
1 1 1 1
1 1 - -
1 1 - -
1 1 - -
1 - - -
- - 1

- - 1

e I R o R R e S R S T S T o PRSI SO T N T N N N T . J TR A



Chibi
Chibi Deluxe
and Tora

Throttle Grip

Tora
Deluxe

Clutch Grip

Throttle Grip

&I

S0,

i
@!—'2,/ ®—28

] &—o2
/§23 | 2

l3_®1 -

Clutch Grip

FIGURE 21 — CLUTCH GRIP-THROTTLE GRIP




006
150

008
eTo
006
202
z0%
'00%¢
00z
00z
006
100

002

150
102

102

foe
102
2082
0e
202
aoe

¢0P¥E 978
0COTT 066
L0€0 TE¥O
¢Ovve %98
08010 166

¢orve 089

TOERE Sit
I0E7PE €11
Z0VPE ZT1
T0¥PFE 911
T0%¥E 81T
TO¥¥E 90T
05010 166
£150 TEPO
TOEPE 221
0Z80 TTIEQ
£L0E0 TERC
0E20TT 066
TOEVE E2T

10ebe P21

0T90 TTTIO
G190 TEFO
TOEVE TZ1
T0EPE 0Z1
TOEYE PTI
T0ev€ ITIT
T0E%E 01T
TO¥P¥PE 50T

IXNTIa
TIOL
S¥¥D

202
(4444
20
002
00¢
006
T00

00e

150
102
102
102
106

002
102
20z
202
¢0Z
00eg

T0EPE STIT
10evE €11
TOErE Z11
10¥PE OTT
T0¥¥E BIT
10%%E 901
0S0T0 166
ETS0 TEFO
T0EPE ZET
02S0 11¢€0
£0€0 TE%O
0EOTT 066
TO0EYE EZ1
TOEFE 621
TO0EVE Vet
TOEVE L01
0720 ITTC
ST90 TERO
T0E¥E 121
T0€%E 0T1
TOEVE ¥IT
TOEYE TTI
TOE¥E OTT
10¥vE SOT

VHOL
0%¥D

202 TOEWE ST1 102 I0EFE SIT
Z0Z TOEVE €£IT 102 10EFE €171
Z0Z TOEPE 211 107 TOEWE 211
107 TOEPE 91T T0Z T0E€FE 9T1
00Z T0EFE 81T D0Z TOEHE BII
106 T0EFE 90T 106 TOEPE 90T
T00 0S0TO0 166 100 0S0T0 166
£180 1EF0 €150 IEF0
00Z TOEHE ZZ1 00Z TOEPE ZZT
0250 TTE0 7250 TTE0
LOED TEFD .
IS0 0£0TT 066
1072 TOEPE £21
10Z TOEPE 621
10Z TOERE B2
106 T0EFE L01 006 IDERE ZO1
0190 T1I0 ZI90 £i10
G190 1EF0 ST90 TEFO
00Z 10ERE 12T 00Z T0EPE 121
10Z TOERE 021 00z TOEHE 021
Z0Z TOSPE BIT 10Z T0EFE PIY
207 TOEPE ITT T0Z T0€bE 111
20Z TOEFE 0TI 107 TOEHE 01T
00Z T0E%E SOT 00Z TO0EFE SOT
I¥NTaqg 1918 £59704
SEPD ONV AHOJIIL 108
£59%0/ "TYIN3S 000704

YA LIV T9IHD

TVTdds ¥didv.

(VIOL S¥FD ~ 0FPD IGIHD SEVD — 0EYD)

002
002
0oe
002
0oe
0086
100

a0¢

006

00z
002
002
00z
002
goz

10EVE STT
10EFE ETT
TOEFE 211
108%€ 91T
T0E%E BTT
10EHE 90T
05010 166
£1S0 TE¥0
T06%E 22T
ZZS0 TT£0

TOEFE 401
€190 €110
GT90 TEFRO
TOERE 121
TOEVE 0271
I0EVE PIT
TOEPE TT11
T0EPE 011
TOEPE SOT

000204
TVIYEs
J¥0434

SAIYD ¥vd ITANVH - 12 T¥NDIL

SR Yoilmg IDWWIJ
MBIDG W G X ¢
Isyse Wuwe
IBAST UDITME ISWHTT
NN wug
Aquessy Yolyimg dolg juolg
I9AST ayeig 1Wolg
“H"'Y 18M0T X0g Yo11M§
*H'Y Jeddn xog youmg
*H'y edid dub
‘H'Y Jeqqry diin
*H'Y Atquessy diin arpusy
N Wit g
Isyseps buridg ww ¢
3[og ww g
MBI0g W §
Jeysem buridg wuw ¢
MG 9K ¢
Buyadg yojimg
alrm dolg
uonng yoirmg
Afquessy uopng ysng
jrog w9
Jeysep Buradg ww g
Joyusep feroedg wuw g
JOADT @Yoy
IaaeT yongd
"H®'T 19MmoT Xog Usiimg
*HT Jeddn xog yoyrmg
*H*T dun eTpuey

NOILdINOS8Ida

Lt B e e O e B B B B B T B B e T L o B s R A B B e e I B B B B B e |

"G, 0ad
*ALO

DO N NM T ORNM PO WOMNWOWNSD®NO
SN NN NN A A e NS NN N

el N o <H D W0~ O

ON
* A3







REF. PART

NO. N UMBER
457 34302
1 461 34302
2 462 34302
3 463 34302
4 464 34302
5 465 34302
6 466 34302
7 467 34302
8 468 34302
9 0342 0408
10 469 34302
11 0132 0816
12 0431 0820
132 458 34302
13 471 34302,
14 472 34302
15 473 34302
16 990 11040

900
200
200
900
200
200
200

200

200

200

900
200
800
200
500

FIG. 22 ~ HEAD & TAIL LAMP

(C435 CHIBI DELUXE ONLY)

DESCRIPTION

Head Lamp Assembly
Head Lanip Body
Rim Set Spring
Reflector and Socket
Bulb
Lead Wire
Gasket
Lens
Rim
Rim Screw
Grommet

Mounting Bolt

Washer

-Tail Lamp Assembly
Lens .

Base and Socket
Bulb
Mounting Screw

QUANTITY
REQUIRED
C435
CHIBI DELUXE

NHHH*—ANNI—&H:—J!—J}—JHHM;&HJ—:




o
=
<L
.|
=
<L
ol
o3
(=]
<:E
I
<
L)
N
W
o
v
g
[T




6%

o
]

[ew]
1

WO~ O U B W DN DD o s

PART

NUMBER

457 34401 900

461 34401
460 34302
462 34302
463 34302
464 34302
466 34302
467 34302
468 34302
0342 0408
470 34401
469 34302
0112 0818
0431 0820
191 34401
0112 0614
0431 0615
459 34401
134 34401
135 34401
458 34401
471 34302
472 34302

473 34302~

990 11040
477 34301
475 34401

FIG. 22A - HEAD LAMP AND TAIL LAMP

800
900
200
200
200
200
200
200

800
200

800

940
800
800
900
200
200
200
500
200
800

- {C440 TORA ONLY)

DESCRIPTION

Head Lamp Assembly
Head Lamp Body
Head Lamp Lens Assembly
Rim Set Spring
Head Lamp Reflector
Head Lamp Bulb
Head Lamp Gasket
Head Lamp Lens
Head Lamp Rim
4 X 8 mm Screw
Socket and Cord Complete
Head Lamp Grommet
8 X 18 Bolt
8 mm Spring Washer
Head Lamp Bracket
6 X 14 (Screw) Bolt
6 mm Spring Washer
Lamp Switch Assembly
Lamp Cord &
Lamp Cord B _
Tail Lamp Assembly
Tail Lamp Lens
Tail Lamp Base
Tail Lamp Bulb
4 X 50 mm Screw
Tail Lamp Cover
Tail Lamp Bracket

QUANTITY
REQUIRED

Ll e S B e R I e T T - L O N T e T e T N S TN W Yy S



FIGURE 22B —HEAD & TAIL LAMP




FIGURE 22B ~ HEAD LAMP AND TAIL LAMP

{C445 TORA DELUXE ONLY}

REF. PART ' QUANTITY
NO. NUMBER DESCRIPTION REQ UIRED
457 34402 900 Head Lamp Assembly 1
1 460 34402 900 Head Lamp Lens Assembly 1
2 474 344902 200 Bulb Cover 1
3 461 34402 800 Body 1
4 469 34402 200 Grommet 2
5 0342 0510 5 ¥ 10mm Screw 1
6 191 34401 800 Head Lamp Bracket 2
7 0111 0818 8 X 18 mm Bolt 2
8 0431 0820 8 mm Spring Washer 2
9 0112 0614 6 X 14 mm Bolt 4
10 0431 0615 6 mm Spring Washer 4
458 34402 900 Tail Lamp Assembly 1
11 475 34402 200 Bracket 1
12 472 34402 200 Base 1
. 13 829 34402 200 Socket and Wire 1
. 14 8253 8000 Packing 1
i5 8252 3040 Bulb 1
16 8251 8000 Tail Lamp Lens 1
17 789 34402 200 Grommet i
18 0121 0410 4 X 10 mm Bolt 3
19 0431 0410 4 mm Spring Washer 3
20 0411 0410 4 mm Washer 3
21 990 11030 300 3 X 30 mm Screw 2




	Tora & Chiba parts cat
	Tora inside

